
 
 

SRI ADITYA KEDIA REALTORS LLP  
SURVEY NO: 476/P, MANCHIRUVELU, GANDIPET,  

RANGA REDDY DISTRICT 
 

 

 

 

 

 

 

 

 

 

 

 

EIA Report for the proposed Residential 

Apartments Construction Project 
 

 

 
 
 
 

 
 
 
 
 
 

 
 
 
 
 
 

 
 
 
 
 
 
 

 
 
 
 
 
 

 
 
 
 

 

 

 

 

 

 
 

 

 

 

 

 

Submitted By 
M/s. Sri Aditya Kedia Realtors LLP 
Aditya House, # 8-2-332/8/A, 
Road No.3, Banjara Hills,  
Hyderabad-500034. 

Studies & Documentation by 
M/s Team Labs and Consultants 
(An ISO Certified Organization) 

B-115 -117 & 509, Annapurna Block, 
Aditya Enclave, Ameerpet,  
Hyderabad- 500 038 
Phone: 91-040-23748555/616 
Fax     : 91-040-23748666 
e-mail: teamlabs@gmail.com 
[...]
Residential 1568 500 

Total 1568 500 

 
 
 
 
 
 
 
 
 
 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 3 

Fig 2.1 Site Plan(Terms of Reference: 7  & 2) 

 
 
 
 
 
 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 4 

Fig 2.2 Floor Plans 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 5 

Fig 2.3 Parking floor plans 

 

 

 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 6 

2.2.1.1 Storm water drains:  

Conservation of water resource is most important aspect of the project during 
construction and occupation phases.  Storm water drainage planning, domestic water 
planning and sewerage transfer and sewage treatment planning are critical aspects of 
construction and occupation stages of projects.   
   

Calculation for Storm Water Drain           
Quantity of storm water           
(a)   Without project           
Area of Catchment, ‘A’ : 3.8344 Ha     
Run off Coefficient, ‘C’ : 0.6       
Maximum intensity of rainfall, ‘I’ : 40 mm/hr     
Therefore Q  : 0.256 m3/sec      
            
(b)   With project :         
Area for catchment for roof and road : 1.475 Ha     
            
Area of Catchment, ‘A’  : 1.475 Ha     
Run off Coefficient, ‘C’ : 0.9       
Maximum intensity of rainfall, ‘I’   : 40 mm/hr     
Therefore Q =  : 0.148 m3/sec     
            
Area for catchment for open areas  : 2.359 Ha     
Run off Coefficient, ‘C’ : 0.6       
Maximum intensity of rainfall, ‘I’ : 40 mm/hr     
Therefore Q =  : 0.157 m3/sec     
Total Discharge  : 0.305 m3/sec     
But, Discharge, Q = A/V           
  Where,             
  A= Area of the Drain,           

  V= Max. Permissible Velocity : 6 m/sec for concrete drain 

                               
Area of drain, ‘A’ = Q/V  : 0.051 m2     
Taking depth of drain as 0.6 m at the starting point : 0.6       
Width of drain = Area/depth =  : 0.85 m 85 mm 
            

Width of the drain is to taken 85 mm and depth varies according to the slope of ground.  
 

The roof waters are channeled through storm water drains which are connected with 
water harvesting pits. Storm water from the roof tops will be directed to intermediate 
rainwater harvesting pits to be provided (as per HMDA norms) at a rate of 1 each at a 
distance of 50m.  Typical drawings of intermediate rainwater harvesting pits is 
presented in Figure 2.3 (Terms of Reference: 12)                             

 
 
 
 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 7 

Table 2.3 Strom Water Runoff 
 

Land Use 
Area in 

Hectares 

Vol./hr 
(KL) after 
developm
ent C=0.8 

Vol./hr 
(KL) before 
developme

nt C=0.6 

Difference 
in 

Discharges 
Remarks 

Roof Area 0.64 203.7 152.8 50.9 
Stored in 3 x 60 m3 

sump and used for 
domestic purpose 

Road Area 0.84 268.3 201.2 67.1 34 nos. of RWH pits 
are provided of size 
1.5m x 1.5m x 2.0 m Open Area 2.36 283.1* 566.2 -283.1 

TOTAL 3.83   -165.1  

* C=0.3 after development of greenery 
 

 

 
Fig 2.4 Rainwater Harvesting Structure 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 8 

2.2.1.2 Water Availability: (Terms of Reference: 11 & 13) 
Water is required for the construction as well as during occupation stage as the same is 
an important resource.  The water requirement during construction is in the order of 
100 cum/day with a peak demand of 200 cum/day, and during occupation stage in the 
order of 245.9 KLD. The water resource available with the Municipal authorities was 
studied to identify the source and feasibility. The water resource both domestic water 
and sewage is dealt by the Hyderabad Metropolitan water supply and Sewerage Board 
(HMWSSB) in the GHMC area.   The HMWSSB has been maintaining the water supply 
resources for Hyderabad along with the treatment of wastewater. The resources 
available with the HMWSSB are presented in table 2.4. 
 

Table 2.4 Details of present sources of water supply to Hyderabad 
 

 

Source Name 

Normal 
Drawls 

(in MGD) 
 

Present 
Drawls 

(in 
MGD) 

System Mode Water Treatment Plant 

Osmansagar 25 -- Gravity Asifnagar filter beds 

Himayatsagar 15 -- Gravity Miralam filter beds 

Singanoor 75 75 Gravity/Pumping Peddapur PH-3,4 

Manjira 45 30 Gravity/Pumping Rajampet,Kalabgoor 

Akkampally (Krishna 
ph-1,2,3) 

270 
226 

3 Stage Pumping 
Kodandlapur filter beds 

Sri Pada Yellampally 
(Godavari) 

86 
56 

Singur Dam 
Godavari 

Source: Hyderabad Metropolitan Water Supply & Sewerage Board, 
www.hyderabadwater.gov.in 

 

Domestic Water: It is proposed to draw domestic water from the Hyderabad 
Metropolitan water supply and Sewerage Board (HMWSSB), which has been 
encouraging the bulk consumers. The water shortage if any during summer season will 
be drawn from ground water sources. The water requirement during construction will 
be from ground water sources and the requirement is in the order of 25 cum/day.  The 
water requirement of the project during occupation stage is in the order of 245.9 KLD. 
The water requirement for the project during the occupation stage is presented in table 
2.5.   The water savings for the project is presented in table 2.6. 
  

Table 2.5 Water Requirement of the Project 

Land Use 
No. of 
Units 

No. of 
Persons/   

unit 

Water 
requirement per 

person in l * 

Total Water 
Requirement in 

KLD 

Block 338 5 135 228.2 

Amenities 1 169 45 7.6 

Visitors (2persons/ unit) 
 

2/unit 15 10.1 

TOTAL 
   

245.9 

 

The water requirement shall be reduced by adopting Dual plumbing system: Separate 
tank is provided to store the treated water; the tank shall be 1 foot below the overhead 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 9 

tank.  Separate pipe system is provided to pump the treated water for flushing.   All the 
treated water pipelines shall be colored blue.  Separate line in the blocks to use treated 
wastewater for flushing purpose.  The total saving is as follows; 

  

Table 2.6 Water Savings of the Project 

Land Use 
No. of 
Units 

No. of 
Persons 

/Unit 

Water 
Requirement/ 

KLD 

Treated 
water 

reuse/day 
Klpcd 

Effective 
Water 

Requirement 
in KLD 

Residential 338 5 228.2 76.1 152.1 

Amenities 1 169 7.6 3.4 4.2 

Visitors  2/unit 10.1 6.8 3.4 

TOTAL   245.9 86.2 159.7 

Note: Treated water reuse assumed @ 20 l/head. Approximately 86.2 KL/day water will 
be saved by adopting recycling of treated water in the toilet flush.    
 

The effective water consumption is reduced by 86.2 kl/day and the requirement will be 
in the order of 159.7 kl/day. 

Table 2.7 Water Balance 

Input KLD Output KLD 

Domestic water from 
HMWSSB 

159.7 Excess treated water will be 
sent to sewer lines 

77.5 

Recycled water 86.2 Recycled water 86.2 

  

 
Water requirement for green 
belt during non-monsoon  

33.0 

  
 

Losses approx. 20% 49.2 

Total 245.9 Total 245.9 

The water used in the order of 245.9 KL/day would generate 196.7 KL/day of 
wastewater, which has to be treated for reused. The effluent characteristics of 
wastewater are presented in table 2.9. 
 

SEWAGE TREATMENT PLANT 

It is proposed to provide sewage treatment plants with a capacity of 250 KLD.  The unit 
operations of the treatment system are presented below:  
 
..Sewage treatment plant based on Fluidized Aerobic Bio Reactor (FAB) technology  
PROCESS DESCRIPTION: 
The raw sewage will be collected in a collection sump and pumped to mechanical bar 
screen chamber for removal of large floating matter followed by grit removal in Grit 
Chamber.  The raw sewage will then be collected in an equalization tank for 
homogenization of hydraulic load.  The tank contents will be kept in suspension by 
means of course bubble serration through pipe grid.  The equalization tank, with air 
flow indicator for continuous monitoring of air supply to the tank in order to avoid 
septic conditions, will be covered from top (RCC or FRP) to avoid nuisance.  The 
equalized effluent will then be pumped to two Fluidized Aerobic Bio Reactors (FAB) in 
series where BOD/COD reduction can be achieved by virtue of aerobic microbial 
activities.  The oxygen required will be supplied through coarse air bubble diffusers.  



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 10 

The bio-solids formed in the biological process will be separated in the downstream 
Tube Settler. The clear supernatant will gravitate to the chlorine contact tank where 
sodium hypochlorite will be dosed for disinfection of treated water prior to disposal. 
 
The biological sludge generated in the FAB and settled in the tube settlers will be 
collected in a sludge sump and then pumped to sludge drying bed for de watering.  The 
dried sludge will then be disposed off suitably as manure.  The schematics of the 
process are shown.  The two main components of the treatment system viz.  The FAB 
reactor and tube settler are described in the following sections. 
 
Fluidized Aerobic Bio Reactor (FAB) 
Conventional effluent treatment plants are large sized, power intensive and require a 
lot of monitoring.  Scarcity of open space and rising land a power costs have forced the 
industries to look out for-space saving, compact and efficient treatment options.  This 
has led to the development attached growth processes where the bio mass is retained 
within the aeration tank obviating the need for recycle.  These plants are not only 
compact but also user friendly.  The endeavor to have a continuously operating, no-
clogging biofilm reactor with no need for back washing, low head-loss and high specific 
biofilm surface area culminated in the most advanced technology of aerobic biological 
fluidized bed treatment where the biofilm (biomass) grows on small carrier elements 
that move along with the water in the reactor.  The movement is normally caused by 
aeration in the aerobic version of the reactor. The reactor combines all the advantages 
and best features of Trickling filters, Rotating biological contractors, activated sludge 
process and submerged fixed film reactors while eliminating the drawbacks of these 
systems.  The plants are more compact and more energy efficient. 
 
The Fluidized Aerobic Bio Reactor (FAB) consists of a tank in any shape filled up with 
small carrier elements.  The elements are made up of special grade PVC or 
polypropylene of controlled density (shown in plate).  For media of specific gravity 0.92-
0.96 the overall density could be expected to increase up to 9.5% when full of biomass 
such that they can fluidize using an aeration device.  A biofilm develops on the 
elements, which move along the effluent in the reactor.  The movement within the 
reactor is generated by providing aeration with the help of diffusers placed at the 
bottom of the reactor.  Then thin biofilm on the elements enables the bacteria to act 
upon the biodegradable matter in the effluent and reduce the BOD/COD content in the 
presence of oxygen available from the air that is used for fluidization. 
 
 

Table 2.8 Characteristics of Waste water 

Parameter Quantity in mg/l 

PH 6 – 7 

Total Suspended Solids 400 – 600 

BOD 200 – 300 

COD 450 – 500 

Design of the unit      
Basic data     
Flow   : 196.7 KLD  
Capacity   : 250 m3 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 11 

Peak factor    : 3.5  
Peak flow Q peak : 1225 m3/day 
Influent BOD : 200 mg/lit   
Influent Suspended Solids  : 200 mg/lit   
Influent COD : 350 mg/lit   
Effluent BOD   : 10 mg/lit   
Effluent COD   : 20 mg/lit   
Effluent Suspended Solids  : 50 mg/lit   
    
1. Bar Screen Chamber    
Average flow  : 0.004 m3/sec 
Peak factor : 3.5  
Peak flow : 0.014 m3/sec 
Velocity at peak flow : 0.75 m/Sec 
Effective area of screen Required    
At average flow : 0.005 m2 
At Peak flow : 0.0175 m2 
Provide Effective area of screen : 0.0175 m2 
Considering the bar of dia. 10 mm(w) and clear spacing of 20 mm (b) 
Overall area required : 0.34 m2 
Considering screen depth as  : 0.024  m 
Number of clear spacing : 0.3  
Number of bars : 3 Consider 5 Nos. 
Hence Provide 5 bars 
Provide a screen of 0.5 m X 0.5 m at an inclination of sin 600. In a screen channel of 
one-meter (1 m) length. 
    
2. Grit Chamber:  
The flow from the bar screen chamber is let into the Grit Chamber of minimum 2 
hours capacity.  This tank is provided to even out the flow variation, and to provide a 
continuous feed into the secondary biological treatment units. 
Peak flow Q : 0.014 m3/sec 
Providing a flow through velocity of 0.30 m/sec 
Cross sectional area of Channel  : 0.046 m2 
Surface area of channel  : 0.66 m2 
Assuming depth d : 0.2 m 
Width of channel  : 0.1 m (say 0.3m) 
Length of channel  : 4. 6 m (say 4.6 m) 
Provide two channels each of 0.3 m wide and 4.6 m long with depth of waste water 
0.2 m. 
 
3. Equalization tank: 
The flow from the bar screen chamber is let into the equalization tank of minimum 
2hours capacity.  This tank is provided to even out the flow variation, and to provide 
a continuous feed into the secondary biological treatment units. 
Average flow  : 14.58 m3/hr 
Peak factor : 3.5  
Peak flow : 51.04 m3/hr 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 12 

Hydraulic retention tank = 2 hrs at Peak flow 
Hence required volume of the tank : 102.08 m3 
Provide tank of  : 102.08 m3 Capacity 
Assuming depth : 3 m 
Area : 34.02 m2 
Assuming length to width ratio (1:1); l=b    
length of the tank  : 5.8 m  
width of the tank : 5.8 m  
Air required for agitation : 0.01  m3/ m2 min 
Total air required    : 61.25 m3/hr 
Air blower required   : 100 m3/hr @ 3.8 mwc 
Effluent transfer pump : 14.58 m3/hr @ 8 mwc 
    
4. Fluidized Aerobic Bio Reactor (FAB): 
The polypropylene media have been provided with a specific surface area of 350 – 
520 m2 /m3.  This allows micro-organisms to get attached and biomass concentration 
can be increased to four folds as compared to Activated Sludge Process.  This 
enables to consider higher Organic loading rates. 
 
The micro-organisms attached to media are kept in a fluid state thereby maintaining 
the CSTR (continuous Stirrer tank reactor) regime as well as two tanks are provided 
in series making the plug – flow system.  This will enhance the efficiencies and have 
the merits of both CSTR and plug-flow regimes. 
Organic loading rate : 3.2 kg BOD/ m3 d 
Organic load : 60 kg/day  
Volume of the tank : 21.86 m3 
Assume the depth : 3 m 
No. of tanks in series : 1  
Size of the tank : 1.8 m dia. x 3.0 SWD 
Specific gravity of media : 0.92 to 0.96 
Specific surface area of media : 350 – 520 m2 /m3 
Media filling : 30 – 50 % of tank volume 
Oxygen required : 2 kg / kg BOD 
Oxygen in air : 23%  
Specific gravity of air @ 30 deg. : 1.65  
Aeration : Coarse bubble 
Oxygen transfer efficiency : 12%  
Air required : 77.7 m3/hr 
Air blower required : 80 m3/hr @ 6.5 m wc 
 
5.Tube settler    
Surface loading rate : 48 m2 /m3 d  
Surface area required : 7.29 m2 

Tank size : 
3.0 m x 6.0 m x 2.7 m SWD with 
55 deg. hopper bottom 

Tube Modules : 3.0m x 6.0 m x 0.6 m ht. 
Tube inclination : 60  deg. 
Settling area for 60 deg slope : 11 m2 /m3 



Sri Aditya Kedia Realtors LLP         Environmental Impact Assessment 
 

 

Team Labs and Consultants 
2 - 13 

Cross sectional area of tubes : 120 mm x 44 mm Hexagonal 
Hydraulic radius : 1/61 cm (1.5 cm) 
Shape factor : 0.6 – 0.7 for media settleable solids  